SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 70

Middle Channel / 5SMHz /| 64QAM Middle Channel / 10MHz / 64QAM

ctrum i
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 16 dBm)
1.7045780 GHz
20 :; 20
Yy _ ndB 26.00 dB i 26.00 dB
104 A P, e ,—J\\:Lgr,,\m\f . 4.945000000 MHZ| 104 . A v e 9.750000000 MHZ|
- q factor 344.3 b 7 Q factor 174.8
0 dBm: 0 dam '
-10 dBm -10 dBm:
A
20 dgm ) ;
30, gam-= E—— o — —
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 1.7025 GHz 1001 pts Span 10.0 MHz CF 1.7025 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.70282 GHz 15.35 dam nd8 down 4.945 MHz ML 1704578 GHz 13.46 dam nd8 down 9.75 WHz
TL 1 1700062 GHz -10.50 dém ndd 26.00 dB T1 L 1.697665 GHz -12.78 dém ndB 26.00 dB
T2 1 1,705007 GHz -10.83 dém Q factor 344.3 T2 1 1.707415 GHz -13.09 dém Q factor 174.8
-

Middle Channel / 15MHz / 64QAM

N/A

ctrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 5.06 dBm)|
1.7068460 GHz
= ndB 26.00 dB
10 df O At e —n 14.505000000 MHz
- - Q factor Y 117.7
odm { n
1f Tz
-10 d8m v
o / \\
20 dBm — = )}
- ol
o o P
£ dom £ NIA
-40 dBm
-50 dBm
-60 dBm
CF 1.7025 GHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.706846 GHz 15.06 dam nd8 down 14,505 MHz
TL 1 1695427 GHz -10.83 dbm nd8 26.00 dB
T2 1 1,709933 GHz -11.00 d8m Q factor 117.7
-

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 70

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum = i
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.52 dBm) ™M1[1] 12.93 dBm)
1.70206000 GHz 1.7056570 GHz
= nd 26.00 dB @ ndB 26.00 dB
o - B s 5.105000000 MHZ| . - By X 9.670000000 MHZ|
o e K Q factor 1 n T W Grador T 176.4
\
0 dBm: / 0 dam ‘ l
-/ N 5
-10 dBm -10 dBm: 3 T
20 dgm s 20 dBm |
/ \ A ~
\ / [ ~
-30 dom — | - -30 dém S e
P i ‘ P
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1.7025 GHz 1001 pts Span 10.0 MHz CF 17025 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.70206 GHz 12.52 dam nd8 down 5,105 MHz ML 1.705657 GHz 12.33 dam nd8 down 9.67 WHZ
T1 1 1.699983 GHz -13.49 dbm nd8 26.00 dB T1 L 1.697665 GHz -13.94 dm nd8 26,00 d8
T2 1 1,705087 GHz -13.40 dBm Q factor 333.4 T2 1 1.707335 GHz -13.34 dBm Q factor 176.4
-

Middle Channel / 15MHz / 256QAM

N/A

ctrum

(=]

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offsat 11,90 db =
SWT  12.6ps @

RBW 300 kHz
VBW 1 MHz

Mode FFT

(@ 17k Max

ndB M1

00 dBm
1.7068760 GHZ
26.00 dB|
14.386000000 MHZ|
118.7]

-40 dam:

-50 dém

-60 dBm

CF 1.7025 GHz

1001 pts

Span 30.0 MHz

Marker

X-value 1

Y-value |

Function |

Function Result |

Type | Ref | Tre |
M1 1

1706876 GHz
L.695367 GHz
1,709753 GHz

13.00 dBm
-13.02 dém
-12.68 dam

nd@ down
ndB
Q factor

14,386 MH2
26.00 d8
118.7

N/A

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Occupied Bandwidth

Mode LTE Band 70 : 99%0OBW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.48 4.47 9.07 9.07 | 13.44 | 13.47
Mode
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.48 4.48 9.00 9.00 | 13.48 | 1340
TEL : 886-3-327-3456 Page Number 1 A22-7 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 70

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5SMHz / 16QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 99 dBm)| ™M1[1] 16.04 dBm)
- 1.702203000 GHz - 1.704601800 GHz,
A Oce Bre 4.482551745 MHz  OccBw 4.477552245 MHZ
e Tl T T e ] e N N T
/ 1 #'
o d [ b 0 di
/ \ / \
-10 df . -10 d
7 \
204 A, 20d
-a0 AL
A
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7025 GHz 10001 pts Span 10.0 MHz CF 17025 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.702203 GHz 15.99 dam ML L 1.7046018 GHz 16.04 dBm
T1 1 1.70025922 GHz 9.95 dBm Oce Bw 4.482551745 MHz T1 L 1.70026922 GHz 9.54 dBm Oce Bw 4.477552245 MHz
T2 1 170474178 GHz 11.28 dam T2 1 1.70474678 GHz 9.37 dam
L I 4 [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 100 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.91 dBm)| 14.07 dBm)
- 1.70657760 GHz - 1.70394990 GHz,
Occ Bre 9.075002491 MHz 9.073092691 MHZ
T L s /
10d A S 10d
{ /
od / od ;‘
-10 df ! -10 de {' ‘,
20 d s 20 d . N
~ [ A
20 derf ’\/‘/\'r, Yy por .
) Ni
-40 -40 d
50 df 50 d
60 d -60 di
CF 1.7025 GHz 10001 pts Span 20.0 MHz CF 17025 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17065776 GHz 15.31 dam ML 1.7039499 GHz 14.87 dam
T1 1 1.69799845 GHz 9.46 dBm Oce Bw 9.075092451 MHz T1 L 1.69799845 GHz 8.51 dBm Oce Bw 9.073092691 MHz
T2 1 170707354 GHz 9.5 dam T2 1 170707154 GHz 9.91 dam
L ] J - \ JU J ) v
G
v
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,00 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT b ALt 30 de SWT 12.6 ps & VBW 1 MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.47 dBm) ™M1[1] 16.06 dBm)
- " 1.70405080 GHz - R 1.70811540 GHz,
T N Xz em . 13.441655894 MHz occBr X 13.477652235 MHz
o4 e N L [l oa A P TN SNy v
/ \ 1
. ] \ Ny | \
i \ / \
10 df - LY 10 di /
/ L \
20d = 20d >
S I N,
Y b Y " \man
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7025 GHz 10001 pts Span 40,0 MHz CF 17025 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17040508 GHz 16.47 dam ML 17081154 GHz 16.06 dam
T1 1 169580467 GHz 11.29 dBm Oce Bw 13.441655834 MHz T1 L 1.69579267 GHz 8.29 dBm Oce Bw 13.477652235 MHz
T2 1 1.70924633 GHz 11.17 dam T2 1 1.70927032 GHz 10.79 dam
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number 1 A22-8 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 70

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = i
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.26 dBm) ™M1[1 14.07 dBm)
1.703816900 GHz 1.70528770 GHz,
= _ 4.487551245 MHz @ 9.001099890 MHZ
s o, 5 A — :
10d 4 104
| 7 ¥
i \
0 dem { 0 dam. / \
/ ! |
-10 dBm -10 dBm: f T
20 dBm - AN
\ 7 [
Ann r M A ey M-
PR B
-40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF 1.7025 GHz 10001 pts Span 10.0 MHz CF 17025 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17038169 GHz 14,26 dBm ML 1.7052877 GHz 14.87 dsm
T1 1 1.70026322 GHz 9.53 dBm Oce Bw 4,487551245 MHz T1 L 1.69800445 GHz 7.16 dBm Oce Bw 9.00109959 MHz
T2 1 170475077 GHz 9.12 dam T2 1 1.70700585 GHz 7.36 dam

Middle Channel / 15MHz / 64QAM

N/A

ctrum

(=]

Ref Level

SEGL Count 100/100

.00 dBm
lo Att 0ds SWT

Offset 11,90 dB & RBW 300 kHz

12.6 ps @ VBW 1 MHz

Mode FFT

(@ 17k Max

20

MIL1]

10d

Occ Bw

1+.52 dBm)|
1.70405080 GHz|
13480651935 MHZ

0 dBm:

10 dBm:

20 dBm

A~y

-30 dBmy
|

-40 dam:

-50 dém

-60 dBm

CF 1.7025 GHz

10001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre |
M1 1

X-value

Y-value

Function

Function Result

1,7040508 GHz

1 L.E95TT767 GHe
1 1.70925832 GHz

14.52 dBm
8.26 dém
8.90 dam

Occ Bw

13.480651935 MHz

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 70

Middle Channel / 10MHz / 256QAM

Middle Channel / 5SMHz / 256 QAM

(=]

ctrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att SWT 15 s @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 12.29 dbm)| MI[1] 12.33 dBbm
20 a8 - 1.70177010 GHz,
7 Occ B 4.486551345 MHz [ Occ B 9.009099090 MHZ
w0 E 2, vy 10d = = A~ =
] ‘ /]
0 dBm: 1 \\ 0 dom T
-10 d8m ! -10 dem I"
20 dBm =
\ / B
~ [ LV
-30, dBmgp -
Mooy Y Sy v P = -]
-40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF 1.7025 GHz 10001 pts Span 10.0 MHz CF 17025 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.702356 GHz 1229 dam ML 17017701 GHz 12.33 dam
T1 1 1.70026322 GHz 6.19 dBm Oce Bw 4,486551345 MHz T1 L 1.69802045 GHz 4.95 dBm Oce Bw 9.00909909 MHz
T2 1 1.70474978 GHz 7.25 dam T2 1 1.70702955 GHz 6.47 dam

Middle Channel / 15MHz / 256QAM

N/A

ctrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT
SGL Count 100/100
(@ 17k M
™M1[1] 12.46 dBm)
20 a8 170512770 GHz
Qcc B 13.408659134 MHz
10d T, A
Ly ,)J ~vj ] \
0 dBm: ! \I
-10 dBm / .
/
20 dem // .
\ /
-30 dem — R
e N
-40 dBm
50 dgm
-6 dBm
CF 1.7025 GHz 10001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.7081277 GHz 12,46 dam
T1 1 169584967 GHz 6.49 dBm Oce Bw 13.408659134 MHz
T2 1 1.70925832 GHz 7.17 dam
w0

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Conducted Band Edge

LTE Band 70 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectr

B

Spectrum

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F [! 20 C‘BH‘n‘P R‘ S
| \
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odB f‘ l 0 dem / \
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1 L i
50 dem T /50 R
-60 dBm -60 dem
Start 1.685 GHz 3003 pts Stop 1.7 GHz Start 1.705 GHz 3003 pts Stﬂ 1.72 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 169398 GHz -28.43 dém -15.43 dé 1.705 GHz 1.710 GHz 100.000 kHz 1.70967 GHz 22.23 dBm -7.77 dB
1.694 GHz 1.605 GHz 50.000 khz 1.69438 GHz -19.56 dBm -6.56 d8 1.710 GHz 1.711 GHz 50.000 kHz 171001 GHz -19.65 dBm -6.65 dB
1,695 GHz 1,700 GHz 100,000 kHz 160538 GHz 21.70 dem -8.30 dB 1.711 CHz 1.790 GH2 1.000 MH2 171118 GHz 26,50 dBm -16.50 dB
i i )

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

|| Spectrum L
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.90 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURISHIE CGHEEKARS_ PABS
1 5 3 PARS Line SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 dbm
10 dem =y 10 dém
[ SUTSISTETEV AP} T pRerns
8 [ n |l B
0 ’ ¥ dBm; \
-10 dBm ||| {20 dem
SPURIOUS_LINE_ABS J{ ]
20 dem 20 dBm
e j k i
-30 dBm 'ﬁ_,,.""” e -30 dBm L [, v
R p—
Lo ] i)
L. 40 dBm -
-50 dem -50 dem:
-60 dem -60 dem
Start 1.685 GHz 3003 pts Stop 1.7 GHz |||('Start 1.705 GHz 3003 pts Stop 1.72 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 1.69382 GHz -20.67 dém -7.87.d8 1.705 GRz 1.710 Ghz 100.000 kHz 1.70056 GHz .03 dBm -21.97 dB
1.694 GHe 1.696 GHz 50.000 kHz 1.69453 GHz “24.43 dim -lL.é3de 1.710 GHz 1.711 GHz 50.000 kHz 1.71003 GHz -24.53 dBm -11.56 de
1,695 GHz 1,700 GHz 100,000 kHz 1608233 GHz 8,31 dém -21.69 d& 1711 CHz 1750 GH2 1,000 Mz 171102 oHe 5052 dhm 2o db,
)i i )
Date: 23.JUL.2024 1 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 70 /

5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS - PASES
20 dem: i 20 dBm \\
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odB H 0 dem \
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-60 dBm -60 dem
Start 1.685 GHz 3003 pts Stop 1.7 GHz Start 1.705 GHz 3003 pts Stﬂ 1.72 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 169391 GHz -30.17 dém -17.17 dé 1.705 GHz 1.710 GHz 100.000 kHz 1.70962 GHz 20.57 dBm -5.43 d&
1,654 GHz 1.695 GHz 50.000 kHz 1,63500 GHz -21,43 dém -8.43 dB 1710 GHz 1711 GHz £0.000 kHz 171000 GH= 5501 dBrm ~a.01 de
1,695 GHz 1,700 GHz 100,000 kHz 160538 GHz 20.61 dem -9.19 d& 1.711 CHz 1.790 GH2 1.000 MH2 1.71110 GHz -28.43 dBm 15.43 dB
.
i [ i (] )
Dater 23.JUL.2024 1 1:08

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.90 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Line SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS 20 dbm
10 dem 10 dém
it mtin oo Srrepgtasrrtoe Mg,
o dp f \‘ B \\
-10 dBm [ ||| e
SPURIOUS_LINE_ABS j \
20 dBm M 20 dem g
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50 dBm 50 dem
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Start 1.685 GHz 3003 pts Stop 1.7 GHz J||['start 1.705 GHz 3003 pts Stop 1.72 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALl Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 1.69379 GHz -21,34 dém -8.34 dB 1.705 GRz 1.710 Ghz 100.000 kHz 1.70824 GHz 7.15 dbm -22.85 dB
1.694 GHe 1.696 GHz 50.000 kHz 1.69458 GHz -25.25 dém -12.25 d8 1.710 GHz 1.711 GHz 50.000 kHz 1.71000 GHz -25.09 dBm -12.00 de
1,695 GHz 1,700 GHz 100,000 kHz 160718 GHz 7,42 dém -22.57 dB 1711 CHz 1750 GH2 1,000 Mz 171101 oHe ~51.47 cbm e47 B
.
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 70 / 5MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

m
ectrum || = um v
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
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Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 1,69395 GHz -28.40 d&m -15.40 dé 1.705 GHz 1.710 GHz 100.000 kHz 1.70965 GHz 20.14 dém -5.86 d&
1.694 GHz 1.695 GHz 50.000 kHz 1.69500 GHz -23.34 dBm -10.34 dB 1,710 GH= 1711 GHz '50.000 kHz 1.71001 GHz -23.24 dBm -10.94 dB
1.695 GHz 1.700 GHz 100.000 kHz 1.69536 GHz 20.78 dBm -0.22 dB 1.711 GHz 1.720 GHz 1,000 MHz 1.71131 GHz -30.40 dbm ~17.40 dB
Y
Il v i [ i
Date 17:42:12 -

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.90 dB Mode Autg Sweep
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ssamon . FCC RADIO TEST REPORT Report No. : FG3D2803-02B
Frequency Stability
Test Conditions LTE Band 70 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0059
40 Normal Voltage 0.0030
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0065
0 Normal Voltage 0.0064
PASS
-10 Normal Voltage 0.0070
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0079
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A22-21 of 21
FAX : 886-3-328-4978
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LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.23 5.45 6.20 6.41 PASS
TEL : 886-3-327-3456 Page Number 1 A23-1 of 28

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 71 / 20MHz / QPSK

LTE Band 71 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Spectrum

Mean Pwr + 20,00 dB

CF 680.5 MHz

Ref Level 30.00 dém  Offset 11,10 d& Ref Level 30.00 dém  Offset 11,10 d&
o att 30 08 AQT 2 ms ® RBW 20 MHz I At 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
—— [ —"
A ——
o - o =
\
0.0 4 0.0 T
Y
\| \
1E- L 1E- ']w
[I .
1€ 1€ ;
‘ |
| \
i
CF 680.5 MHz —

Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,47 dem 26,90 dbm 1.43 da 2.35 0B 3.86 0B .23 0B .35 0B Trace 1 [ 2145 dem 27,32 dem 5.86 d8 3.04 d8 4.75 da 5.45 d 5.68 08
— -~ — — — —_—
] J [ il ] (I

LTE Band 71 / 20MHz / 64QAM

LTE Band 71 / 20MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 11,10 db

Spectrum

Ref Level 30.00 dém

Offset 11,10 db

i

Mean Pwr + 20,00 dB

I att 30 d8__AQT 2 ms @ RBW 20 MHz o At 30 d8__AQT 2 ms @ RBW 20 MHz
@152 view @152 view
— —
T iy
o - - o —~ \
.
0.0 o8 Y
X,
1E 1 1E-
b
| \
Al \\
1€ | 1€ :
Y \
| R
|
CF 680.5 MHz

CF 680.5 MHz

Mean Pwr + 20.00 dB

y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,58 dem 27,58 dbm 7.00 d8 3.04 0B 5.04 0B 5.20 0B 5.64 0B Trace 1 | 18.44 dbm 26,51 dBm 8.08 d8 3.04 d8 5.13 d8 5.41 d8 7.22 08
— -~ — — — —_—
il J [ il ] (I

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.04 4.9 9.84 9.78 | 14.41 | 14.20 | 19.02 | 18.86
Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.87 4.97 9.75 9.75 | 1438 | 14.29 | 19.10 | 19.10
TEL : 886-3-327-3456 Page Number : A23-3 of 28

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

[= [=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT 1ms @ VBW 300 kHz Mede Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.05 dBm)| MI[1] 16.13 dBm
. 680.12000 MHz . 680.70000 MHZ,
= ) o ndB 26.00 dB @ T nda 26.00 dB
04 b M A e e 5.045000000 MHz 04 Ay R S Ut WAy 4.915000000 MHZ]
oo ) o : it ioas
o d / 0 di |
s I 7
-1od - L0 d . ¥
" W
20d Y 204 s g
- mvd‘r' e,y - o~ : “n'"\_f‘J\JL' Vi,
A W g P g
SR 0 ; K
-40 de
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 680.12 MHz 16.05 dBm nd@ down 5.045 MHz M1 6B0.7 MH2 16.13 dBm nd@ down 4915 MHZ
T1 1 677.983 MHz -10.55 dBm nd8 26.00 dB T1 L 676.002 MHz -10.49 dbm nd8 26,00 d8
T2 1 683.027 MHz -10.95 dam Q factor 134.8 T2 1 6B83.007 MHz -9.15 dBm Q factor 138.5
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 19.24 dbm)| MI[1] 20.16 dBm)|
681.9990 MHz ] 680.3000 MHz
=0 r X R Y " 26.00 dB @ h YTV PN 26.00 dB
B S T R et IR . it sttty st -
- o M w B 9.850000000 MHz o il enten e 9.790000000 MH|
] Q factor 69.2) | Q factor 69.5
od i od ,;
~1od ”{ -10d -
Lygane® . i By
gy i oy - 20 ey el P (LT b
POl 0
-«m,«lr Tt ) Videsyy o
a0 =30
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 581.399 MHz 19,24 dam nd8 down 9.85 MHz ML 5B0.3 MHz 20.16 dBm nd8 down 9,79 WHz
T1 1 675.605 MHz -6.41 dBm nd8 26.00 dB T1 L 675.625 MHz -4.61 dBm nd8 26,00 d8
T2 1 685.455 MHz -6.55 dBm Q factor 69.2 T2 1 6BS.415 MHz -6.05 dBm Q factor 69.5
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 A23-4 of 28



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 71

[= [=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.75 dbm)| MI[1] 17.16 dBm
11 681.1890 MHz I 679.4210 MHz
= [ b A AT | 26.00 dB @ M ndB 26.00 dB
104 't Wil W S e ”‘BW"""‘-"‘-J\ 14.416000000 MHz o L it ke s L AL TN 14206000000 MHz
I\ Q factor l4 7.9 J Q factor \l 47.8
o d v 0 di |
iy ‘ b 04 JJ‘. y
204 ol U o 20 o . .w.»'ﬁw\'lf I“‘q\\l\ ke
et A T W Sact g,
45 e
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 681.189 MHz 17.75 dBm nd@ down 14.416 MH2 M1 679.421 MHz 17.16 dBm nd@ down 14,206 MHZ
T1 1 673.277 MHz -7.22 dBm nd8 26,00 dB T1 L £73.427 MHz -6.55 dBm nd8 26,00 d8
T2 1 687.693 MHz -7.88 dam qQ factor 47.3 T2 1 5B7.633 MHZ -10.01 dam qQ factor 47.8
L I 4 [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 5.45 dbm)| MI[1] 15.86 dBm
. 678.7020 MHz 684.1760 MHz
= Y ndB 26.00 dB @ 26.00 dB
04 P P e s ek ket 4L et LU 19.021000000 MHz| 104 Ahdigidmherrdhomtpsn 18.861000000 MHz
i Q factor 1 35.7] Jf Q factor | 36.3
/
0 df L 0 t
| ' .
-10 df i Jl' -10 d ‘,.I }‘
"
o e L e 0 o FJ LUPRTI o
ANPDIE L - ]
L WP it i, . T (LI T
o v o]
-40 d -40 d
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 678.702 MHz 15.45 dBm nd@ down 19.021 MHz M1 6B84.176 MH2 15.86 dBm nd@ down 18,861 MHZ
T1 1 670.95 MHz -11.09 dam nd8 26.00 dB T1 L 671189 MHz -11.57 dam nd8 26,00 d8
T2 1 689.971 MHz -10.15 dém Q factor 38.7 T2 1 690.05 MHz -8.31 dBm Q factor 36.3
L I 4 L [S JL 4 -

TEL : 886-3-327-3456

FAX:

886-3-328-4978
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: A23-5 of 28




ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.26 dBm) ™M1[1] 17.15 dBm)
680.86000 MHZ 678.4620 MHz
= "y ndB 26.00 dB)| @ Ik U T "E&I"B 26.00 dB|
w0 A frlit A e B A 4.875000000 MHz o pusfprasto it S U AR A ey 9.750000000 MHz
I Q factor \ 139.7] ] Q factor \ 69.6)
/
i i A L
a ][ o uf‘ i
10 df f 10 o i
| J ‘][i "I'M
20 d { 20 da | d il
b T 4
A . A P T
call A bt /Y ) Rl [
g u '
-40 df -40 di
50 df 50 d
&nd -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.88 MHz 15.26 dam nd8 down 4.875 MHz ML 67E.452 MHZ 17.15 dam nd8 down 9.75 WHz
T1 1 678.112 MHz -10.92 dbm nd8 26.00 dB T1 L 675.605 MHz -10.48 dBm nd8 26,00 d8
T2 1 682.988 MHz -11.25 dBm Q factor 139.7 T2 1 6BE.355 MHz -6.81 dBm Q factor 69.6
L I 4 L [S JL 4 -
trum t"é’ trum l"%’
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.29 dBm) ™M1[1] 14.75 dBm)
679.6610 MHz 679.7410 MHz
= I ndB 26.00 dB @ v nd 26.00 dB
10d P L T L T 0 \uw,nu\-m'\.u“wmwl 1% RIGUOOUN W% {2 104 PRI LY pev PR A --.Lf!g;z,qJ‘.',,“J‘.,,l,,h",\i,‘I 15 V1000 A% iz
/ Q factor \ 472 ! Q fattor \ 35.6)
o | v J i
d § ) n
-tod 04 i .‘
1
I 1|‘;\| | J |
20 damjm n I“J[‘. | f Iy g A+ 20 di 3 Lt
T TR, PRI
L v, nidlringahany
i yu] ol i bt RITTTY T,
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 679.661 MHz 15.29 dam nd8 down 14.386 MHz ML L 570,741 MHz 14,75 dam nd8 down 19,101 MHz
T1 1 673.307 MHz -10.99 dbm nd8 26.00 dB T1 L 671.109 MHz -10.31 dbm nd8 26,00 d8
T2 1 687.693 MHz -10.95 dam qQ factor 47.2 T2 1 590.21 MHz -10.49 dam qQ factor 35.6
L ] J \ JU J ) v

TEL : 886-3-327-3456

Page Number : A23-6 of 28
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 71

[= [=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.44 dbm)| MI[1] 14.74 dBm
679.31100 MHz 677.0030 MHz
= ML nd 26.00 dB @ i ndB 26.00 dB
104 M R an A 4.975000000 MHz| 0d sy o APy I B P 9.750000000 MHz
T [T Q farf st | 136.5 2 factor 69.4
od r(‘ 0 d rl
rf . s
10 df 7 2 -10 o [
20 d a W‘ 20 d ¥
o ni \JJ
0 I'LJ I e, ] VR T Lot Pt g
e et e 28 PR o
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.311 MHz 12,44 dam nd8 down 4.975 MHz ML 577.003 MHz 14,74 dBm nd8 down 9.75 WHz
T1 1 678.022 MHz -13.85 dbm nd8 26.00 dB T1 L 675.645 MHz -11.39 dam nd8 26,00 d8
T2 1 682.998 MHz -12.51 dém Q factor 136.5 T2 1 6BS.395 MHz -11.44 ddm Qq factor 69.4
L I 4 L [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.07 dBm)| MI[1] 11.39 dBbm
674.6260 MHz 678.2220 MHz
20 T ndB 26.00 dB 20 o ndB 26.00 dB
. (T i B 14.296000000 MHZz " L A B 19.101000000 MHz
o I T ey 17.2) i T e e L L e P T e TN T R a5.5
/!
od ‘ od i Hl
J
10 df r‘ llln -10 d 7,;1' ‘R_‘
L
20 d I\"" IU 20 7 b
Ee MJI L5, LR T | a0 2 XY, T
[ EC iy O e
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 674.626 MHz 13.07 dBm nd@ down 14.296 MH2 M1 1 67B.222 MHz 11.39 dBm nd@ down 19,101 MHZ
T1 1 673.367 MHz -13.15 dbm nd8 26.00 dB T1 L 670,95 MHz -14.66 dBm nd8 26,00 d8
T2 1 687.663 MHz -10.28 dam qQ factor 47.2 T2 1 590.05 MHz -13.45 dam qQ factor 35.5
L I 4 L [S JL 4 -

TEL:

FAX

886-3-327-3456
886-3-328-4978

Page Number 1 A23-7 of 28



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Occupied Bandwidth

LTE Band 71 : 99%0OBW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.52 4.50 9.01 9.05 | 13.45 | 13.48 | 17.90 | 17.86
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 4.51 9.01 9.03 | 1345 | 1345 | 17.86 | 17.90
Page Number : A23-8 of 28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 71

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5SMHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.86 dBm) ™M1[1] 15.45 dBm)
- " 681.50900 MHz - 679.70100 MHZ,
. OBy 1o 4.525474525 MHz Y Occ Bre 4.505404505 MHZ
0 T Paae o fen U A A g 04 P A ot VP W Vo Pehew
1
|\ f
i L A '
o T i 0 7
/ /
-10 | -10 df F‘f
¢ i fi A
20 d AT i 20d e
T Sl Py PaTyg h
Y0 bd 4 B gt owin
i vy 7
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 681,589 MHz 16.86 dam ML 579,701 MHz 15.45 dam
T1 1 678.24226 MHz 10.09 dBm Oce Bw 4.525474525 MHz T1 L 678.24226 MHz 9.62 dBm Oce Bw 4,505494505 MHz
T2 1 682.76773 MHz 11.54 dam T2 1 682.74775 MHz 10.24 dam
L I 4 [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.81 dBm) ™M1[1] 17.98 dBm)
- M1 681.6590 MHz - 41 681.9390 MHz
U pemmir e ariviopug ‘N""J"I‘w"q“:@Hu\rdlru'\%- 9010505011 MHz USSPV ESRPTNRRTS AU 1T 50949051 Mz
10d f 104d ¥
/ \ |
o d I 0 di i
! i | b
10 df 4 10 d 4
Tl i ¥
. ohdetd i Wi, ot 20 gy AR W) sl i
7 J
e AT Al Ly
i 50
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 581,658 MHz 18.81 dam ML L 5B1.939 MHz 17.98 dam
T1 1 676.0045 MHz 12.29 dBm Oce Bw 9.010985011 MHz T1 L 675.9845 MHz 10.67 dBm Oce Bw 9.050949051 MHz
T2 1 685.01585 MHz 12.73 dom T2 1 585.0355 MHz 10.62 dam
L I 4 L [S JL 4 -

TEL
FAX:

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 71
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.96 dbm)| MI[1] 16.33 dBm
- M 677.5030 MHz - . 678.3420 MHz
11 - By 13.456549457 MHz 7 Occ B 13.486513487 MHz
Uit e s A LR i didti s L smnan sl s :
10d it 104
T T |
o d . 0 di
[ | !
I di " Ay
-10 df ; 10 j{ ”1
204 gl TS— A T s 'J.Lnﬂlu\m L
n i T, win s ! Y
¥ 4 g el
oM e anatl® b
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 677.503 MHz 17.36 dam ML 67E.342 MHZ 16.33 dam
T1 1 573.7857 MHz 12.33 dBm Oce Bw 13.456543457 MHz T1 L 673.7567 MHz 10.37 dBm Oce Bw 13.488513467 MHz
T2 1 687.2433 MHz 10.54 dam T2 1 587.2433 MHz 9.73 dam
L I 4 [S JL -

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

trum i trum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.97 dBm) ™M1[1] 15.21 dBm)
- . 682.6980 MHz - 679.7010 MHz
Y OccBw . 17.902097902 MHz 1 k3 Occ B . 17.862137862 MHz
- s il U B 104 Tl plont m"l*‘”"'-ﬁﬂ bt it o A el
T T
[ | / l
o d | 0 di |
J by |
10 df . y -10 di
! I \
204 — by aatpdy, 20 o ’||1| *ﬂﬁ”{ o
et T " bl
<,gmlm' w Waboaid, e e AT PP
=1 AT
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 582,898 MHz 15.97 dam ML 579,701 MHz 15.21 dam
T1 1 671.5880 MHz 10.27 dBm Oce Bw 17.902087302 MHz T1 L 671.5869 MHz 12.01 dBm Oce Bw 17.882137862 MHZ
T2 1 689,491 MHz 10.54 dam T2 1 5B9.451 MHZ 10.37 dam
L ] J \ JU J ) v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 71

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.67 dBm) ™M1[1] 17.12 dBm)
- 678.35200 MHz - M 679.4410 MHz
Occ B 4.505404505 MHz - roden s g REE B, 9.010989011 MHZ
) Y T R T . I e s LB
10 Y 10 ;
ol / 1 d [ )
o T T 0 7 g
I Y |
10 df T 1 10 d r
I‘r’! Lﬂl 1 1r< 1ﬂ‘
20 d # 20 dpm febn 4t
b N il A Al T Ty i
et W Wity ML et b %ﬁ\ M Lt s AL
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.352 MHz 14.67 dam ML 579,441 MHZ 17.12 dam
T1 1 678.25225 MHz 10.02 dBm Oce Bw 4.505494505 MHz T1 L 676.0045 MHz 10.66 dBm Oce Bw 9.010969011 MHz
T2 1 682.75774 MHz 8.06 dam T2 1 585.0155 MHz 9.78 dam
L I 4 [S JL -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum t"é’ trum l"%’
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.90 dBm) ™M1[1] 14.05 dBm)
- 683.9170 MHz - 673.7670 MHz
B Ocal 13.456549457 MHz s Occ B 17.862137862 MHz
w0 = o Al g s g 04 L, s IRTLLILNY, SR ORI SRR |
-‘ | f ‘
o d | 0 di |
| \ ! ‘
_10d Hl | 10 di )
§ T ] |
P - INA.U Iy r\,"I i ""r,,;’l'\lv' - I
W
PR T Uk L AT o L DTN e
T oot Pt i
s raf i
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 683.917 MHz 15.90 dam ML L 672,787 MHz 14.05 dam
T1 1 673.7867 MHz 10.13 dBm Oce Bw 13.456543457 MHz T1 L 6715869 MHz 9.09 dBm Oce Bw 17.862137862 MHz
T2 1 687.2433 MHz 9.77 dam T2 5B9.451 MHZ 8.37 dam
L ] J \ JU ) v
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 71

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.26 dBm) ™M1[1] 14.69 dBm)
678.51200 MHz 681.6190 MHz
= Wi Occ B 4.515424515 MHz @ Occ B 9.030969031 MHZ
g LEW PPN - . 12 0d it an i g -.,M.J o e LT N T
U =
0d8 E ! 0 d t
L \f [
-10 dBm I -10 dém
7 T jl
20 dBm ‘Uf ‘“L\ 20 dem l'
~atpdam L WA g 0 e ') m!l -4 A Ay,
e byt flnf ™ LA ST iy i
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.512 MHz 12,26 dam ML 5B1.B10 MHz 14.59 dam
T1 1 678.24225 MHz 7.85 dbm Oce Bw 4.515484515 MHz T1 L 9845 MHz 10.43 dBm Oce Bw 9.030969031 MHz
T2 1 682.75774 MHz 7.66 dam T2 1 0185 MHz 8.62 dam
~ I 4 S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 12.15 dBm)
- 681.1590 MHz - 672.1480 MHz
[ Occ B 13.456549457 MHz T 17.902097902 MHz
104 Bt b ) ol 10 4 1y
1w it e 10 TR et
0 dB / 0 de I‘
g
-10 dem L -10 dem ! .
| ] q
20 dBm “ 20 deém ‘u‘
i p / Y
Py ’ o ) 4
L Lyhefiptd st oot Sl 30 o ol ! calip,
o R N AR
AR N
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 681.158 MHz 13.51 dam ML 572.148 MHz 12.15 dam
T1 1 673.7857 MHz 7.54 dom Oce Bw 13.456543457 MHz T1 L 671.5889 MHz 7.61 dm Oce Bw 17.902097902 MHz
T2 1 687.2433 MHz 7.05 darm T2 1 5B9.491 MHZ 6.04 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Conducted Band Edge

LTE Band 71 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

)

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm Offset 11.10 dg
SGL Count 100/100

Mode Auto Sweep

¥.2024 06:5B:18

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F l\ 20 GBH‘.‘P ? S
10 dém \ 10 dem f
ode : 0 dem J i
-10 dem / \\ -10 dBm ] l}
SPURIOUS_LINE_ABS “ '1
-20 dem J -20 dBm § #‘
-30 dBm 1 \t -30 dem f
S ¥ AR
40 derm — 4 dem RN T
| ~_|
-50 dem il (ks | ,MM et a\
) — il W”VW Sngmﬁw T I
ey e [
=6l e -60 dem:
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
552.000 MAz 662,900 MHz 100,000 kHz 662,80456 MHz -28.02 dem -15.02 dB 553,000 MHZ 598,000 MHZ 100,000 kA2 Eg—?ﬁg iz 51,51 dbm _E,WI
562.900 MH2 | 663,000 MHz £0.000 kHz £62,35935 MHz -18.58 dém -5.55d8 £98.000 MHz | 608,100 MHz 50.000 kHz 598,00225 MHz -18.62 dBbm -5.62 dB
563.000 MHz 668.000 MHz 100.000 kHz 66332717 MHz 22.45 dBm -7.55 d& 698.100 MHz 705.000 MHz 100.000 kHz 598.10544 MHz -25.97 dbm -12.97 dB
S
i J L] il [ )

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
q 3 3 DABS Line SPURIOUS, INE_ABS PASS
20 dIBIﬂr‘IH PURIOUS INE_ABS PABS 20 dbm
10 dBm 10 dBm
" R el T
0 de - dem:
|
-10 dem U1l o0 dem
SPURIOUS_LINE_ABS f l
-20 dem W 20 dBm ;.ll\
-30 dem '* -30 dem
I .
40 dBm = 40 dem
N —— B
foam \\»._
-50 dem . 50 dem —
—]
—
=60 dem -60 dem
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,500 MHz 100,000 kHz 66289456 MHz -25.81 dém -12.81 d& £93.000 MHz 698.000 MHz 100.000 kHz 596.00360 MHZ &.21 dBm -21.79 dB
562.900 MH2 | 663,000 MHz 50.000 kiz £62,55156 MHz -25.16 dBm -12.16 d8 £98.000 MHz 608,100 MHz 50,000 kHz 598,00085 MHz -24.14 cBm -11.14 dB
563.000 MHz 558,000 MHz 100.000 kHz 665,06543 MHz 7.99 dBm -22.01 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -25.53 dBm -12.99 dB
.
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 71 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P _\ 20 ghine = 5
10 dém T 10 dBm j
b db J { 0 dem } k
-10 d8m t -10 dBm :
SPURIOUS_LINE_ABS r \ Vr 1
-20 dem j \‘ -20 dBm IJ k
-30 dBm: / f N‘ -30 dém T ) \
-40 dem £ , ,-}' dBm il M .
L iy g N
-50 dem — I Uﬁ‘ ) detrm— ;L!U '1. W \M
N L ol LB (I o I

-60 dBm -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -26.36 d&m -13.36 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.67283 MHz 21.60 dBm -5.40 d&

662.900 MHz £63.000 MHz 50.000 kHz 562.99056 MHz -19.88 dBm -6.88 dB 698,000 MHz 695,100 MHz 50,000 kHz £93,00004 MHz -19.16 dBm -6.16 dB

£63.000 MHz 668.000 MHz 100.000 kHz 66335215 MHz 21.16 dBm -6.94 dB 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -27.01 dbm -14.01 dB

S
T
il (] i 1 7
Date: 2 06:55:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit $heck BAES | SPURIGNE CHNEKABS PABS

J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
e e ) ’,ﬂwuw-«m,mw-u-ln
0ds \ dem
-10 d8m ‘ 10 dem
SPURIOUS_LINE_ABS L \‘
-20 dem 20 dBm ’1.(
-30 dBm: — -30 dém ¥ ‘—I-_"“'“-A__'
-40 dBm 40 dBm B —
M e S
e
50 dBm e -50 dem B
//J -"‘»...,__

-60 dBm -60 dBm
Start 652.0 MHz 3003 pts stop 668.0 MHz | || Start 663.0 Mnz 3008 pts Stop 709.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£52.000 MHz 562,900 MHz 100.000 kHz 662,88367 MHz -28.07 d&m -15.07 d& 693.000 MHz 608,000 MHz 100.000 kHz 606.27423 MHz 7.27 dbm -22.73 dB

662.500 MHz £63.000 MHz 50.000 kHz 66299775 MHz -25.06 dBm -12.06 dB 698.000 MHz 693,100 MHz 50.000 kHz 69800724 MHz -24.93 dBm -11.93 d8

563.000 MHz 668.000 MHz 100.000 kHz 665.77473 MHz 7.26 dem ~22.74. d8 658.100 MHz 709.000 MHz 100.000 kHz 698.11633 MHz -27.17 dbm -14.17 dB

T
)i i )
Date: 29.MAY.2024 07:
TEL : 886-3-327-3456 Page Number 1 A23-14 of 28

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 71 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [01 fugPwr
Limit dheck BAES | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P m 20 ghine S
10 dém i 10 dBm ’
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-10 d8m -10 dBm b
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-60 dBm -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -28.27 dém -15.27 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.69281 MHz 19.84 dBm -10.16 de
662.900 MHz £63.000 MHz 50.000 kHz 562.99186 MHz -22.13 dBm -9.13 dB 508,000 MH= 695,100 MHz 50,000 kHz £93,00195 MHz -20.57 dBm -7.57 dB
£63.000 MHz 668.000 MHz 100.000 kHz 66332717 MHz 20.02 dBm -9.98 d& 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -28.88 dbm -15.88 dB
S
T
il (] i 1 7

7:13:12

12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
A ' ; ABS Line _§PURIOUS_LINE_ABS PAES
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10dBm
oottt | || omiesena eten
0ds \ dem
-10 dem H [l 120 dem
SPURIOUS_LINE_ABS ‘ I \
20 dem j 20 dBm ‘L
-30 dam -30 dem
A 1
- N —
-40 dem 40 dBm S
e . S
50 dam 50 dem Fee L
/ — ]
-6U dam -60 dem
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,88367 MHz -30.17 dém -17.17 d& 693.000 MHz 698.000 MHz 100.000 kHz 696.78372 MHZ 6.28 dBm -23.72 dB
562.900 Mrz | #63.000 Mhiz £0.000 kHz £62.98556 MHz “27.41 dam “l4.dlde 698.000 MHz | 609.100 Mz 50.000 kHz 505,00944 WKz -26.29 dBm -13.20 de
563.000 MHz £68.000 MHz 100.000 kHz 665.67982 MHz £.53 dBm -23.47 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -28.71 dBm 1571 dB
Y
I it i
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A23-15 of 28




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 71 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

(=)

Offset 11.10 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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ode ! 0 dem { 1
-10 dém t -10 dBm Il
SPURIOUS_LINE_ABS \ ) L
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_ L J\ T o e e T — L

-60 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

652,000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -33.71 dBm -20.71 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.69780 MHz 16.79 dBm -13.22 dB

662,500 MHz 663,000 MHz 50.000 kHz 66299715 MHz -24.65 dBm -11.65 dB 698,000 MHz 693,100 MHz 50.000 kHz £08,00015 MHz -24.82 dBm -11.82 dB

£63.000 MHz 668,000 MHz 100,000 kHz 663,37712 MHz 16.87 dBm -13.13 dB £98.100 MHz 709.000 MHz 100.000 kHz 508, 10544 MHz -35.53 dBm -22.33 dB

S
Y
il [ I 1 W
Date:z 2 0 55:1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10dBm
» e it A,
o ey \l o [
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SPURIOUS_LINE_ABS ‘ \
20 dem IJ 20 dBm 1‘
-30 dBm ’__J -30 dBm '{
.
— S
-40 dem — -40 dem =]
A R
50 dam - 50 dem ——
o - ———
-60 dBm -60 dBm
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -31.75 dém -18.75 d& 693.000 MHz 698.000 MHz 100.000 kHz 69650400 MHZ 3.93 dBm -26.07 d&
562.900 Mrz | #63.000 Mhiz £0.000 kHz £62.98437 MHz -29.88 dam -16.80 d8 698.000 MHz | 609.100 Mz 50.000 kHz 503,00724 MHz -26.33 dBm -15.35 de
563.000 MHz £68.000 MHz 100.000 kHz 665.06543 MHz .14 dBm -25.86 dB £98.100 MHz 709.000 MHz 100.000 kHz £98.11633 MHz -31.38 dBm -18.38 dB
Y
I it i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 71 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
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Start 652.0 MHz 3003 pts Stap 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
652.000 MHz 662,000 MHz 100,000 kHz 661,91508 MHz -32.54 dBm -19.54 dB 688.000 MHz 608,000 MHz 100,000 kHz 500.30270 MHz 5.43 dbm ~24.57 db
562.000 Mrz | #63.000 Mhiz 160.000 khz 662.99251 MHz -27.62 dam -14.62 d8 698.000 MHz | 699000 MHz 100.000 kHz 508,03546 hHz -27.82 dBm -14.82 de
563.000 MHz £73.000 MHz 100.000 kHz 667,99001 MHz 5.75 dBm -24.25 dB £99.000 MHz 709.000 MHz 100.000 kHz £99,24476 MHz -33.01 dBm -20.01 dB
S
.
I - i 1 B2

Date:

LTE Band 71/

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Autg Sweep
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@1 AvgPwr (@1 AvgPwr
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-20 dem J -20 dBm 1
-30 dam #,J Y30 dem H,,"‘u
| e O bdgn___|
-40 dam 40 dem
g
-50 dam -50 dem
_——-——7/
-80 dem 50 dBm
Start 652.0 MHz 3003 pts Stap 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -34.40 dBm -21.40 d& 688.000 MHz 599,000 MHz 100.000 kHz 591,24176 MHz 4.06 dBm -25.94 dB
662.000 MHz £63.000 MHz 100000 kHz 662.98751 MHz -30.02 dBm -17.02 dB 695 000 MH= 599,000 MHz 100.000 kHz 505 06444 e 28 03 dBm 1t 03 db
563.000 MHz £73.000 MHz 100.000 kHz 669,57842 MHz 4.53 dBm -25.47 dB £99.000 MHz 709.000 MHz 100.000 kHz £99,33467 MHz -34.34 dBm -21.34 dB
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